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NIKKARI

NT-26S

Ref N°] PARTN° |PART NAME QTY
1-3| 304215000 |CASE COMPL. 1
3-4] 304215100 [CASE COVER COMPL 1
5/ 304011100 |PLATE, CRANK 2
6| 304010900 [ROD, CRANK 2
7| 036334170 |NEEDLE BEARING 2
8] 303310600 [GEAR, CRANK 1
9] 302010400 [OIL FELD 1
10] 304011200 |GREASE SHOVEL 1
11] 065041600 |TORX BOLT M4 X 16 6
12] 065051500 |TORX SCREW M5 X 15 1
13] 065052500 |TORX SCREW M5 X 25 2
21-28] 302155500 |FLANGE COMPL. 1
21] 303355100 |FLANGE 1
22| 035600103 |BALL BEARING #6001 LL 1
23] 045002800 [SNAP RING R-28 1
24] 303355200 |CLUTCH DRUM 1
25| 045001202 |SNAP RING S-12 1
26] 303355300 |GEAR 1
27| 045001003 |SNAP RING S-10 1
28| 048041200 |[PIN 2
29] 065052000 |TORX SCREW M5 X 20 3
31| 302120100 |CUTTER GUIDE 1
32| 068052000 [SCREW M5 X 20 2
33] 030051400 [NUT, FLANGE M5 2
34.1] 302120200 |[BLADE (A) 1
34.2| 302120300 |BLADE (B) 1
35| 304020900 [GUIDE BLOCK 5
36| 306020400 |BLADE BOLT WASHER 5
37| 065052000 [TORX SCREW M5 X 20 5
38| 302129000 |PROTECTOR BLADE 1
39] 030051100 [NUT, NYLON M5 5
40| 303360100 |COVER, BLADE 1

BODY
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41| 302128000 |STABILIZER 1
43 030050400 |CAP U-NUT 2
44| 032050000 |SPRING WASHER 5 2
45( 031050000 |PLAIN WASHER 5 2
46 - 49| 302145000 |FRONT HANDLE COMPL. 1
47| 302140600 |GRIP END 1
48 028516112 |SCREW M5 X 16 1
61| 099816000 |THROTTLE LEVER 1
62| 302126000 |CORD STAY (19) 1
63 -68| 302146000 [REAR HANDLE COMPL. 1
63| 302141100 |HANDLE PIPE 1
64| 065052000 |TORX SCREW M5 X 20 2
65| 302141300 |HANDLE HOLDER (A) 1
66| 302141500 |AV RUBBER 2
67] 306141400 |HANDLE HOLDER (B) 1
68| 030050100 [NUT M5 2
69| 065062600 |TORXBOLT M6 X 26 2
91-95| 302060300 |CLUTCH ASSY 1
91| 305040111 |CLUTCH GUIDE 1
92 302060100 |CLUTCH SHOE 2
93 302060200 |CLUTCH SPRING 2
94 305040411 |CLUTCH PLATE 1
95[ 005041200 |FLAT HEAD SCREW M4 X 12 2
96/ 005061800 |FLAT HEAD SCREW M6 X 18 1
101] 303350100 [ENGINE BASE 1
102| 002051200 [SCREW M5 X 12 4
111] 060000021 [TOOL BAG 1
112| 302040600 [SPANNER 8 X 10 1
113] 060000100 [COMBI WRENCH 1

114] 099890100 [GOBBLE

BODY
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NIKKARI

NT-26S

ENGINE KAWASAKI TF 22D

Ref N°[  PARTN°  |PART NAME QTY
1] 11005-2131 |CYLINDER 1
2| 11009-2796 |GASKET, CYLINDER 1
3| 49120-6040 |CRANKCASE-COMP. 1
4| 92009-2115 |SCREW 4
5| 92043-1302 |PIN 2
6| 920452060 |BALL-BEARING, 6001V3 2
7| 92049-2108 |SEAL, OIL 2
8| 172G0514 |BOLT STUD 4
9| 311B0500 |NUT ( SMM) 4

10| 461F0500 |WASHER, SPRING 4
11| 551A0410 |KNOCK PIN 4X10 2
12| 13001-2078 |PISTON 1
13| 13002-2058 |PISTON PIN 1
14| 13008-6047 |PISTON RING SET 1
15| 49119-2081 |CRANKSHAFT ASSY 1
16| 92025-2103 |SHIM, T=0,10

16| 92025-2104 |SHIM, T=0,20

16| 92025-2105 |SHIM, T=0,40

16|  92025-2106 |SHIM, T=0,60

17| 92033-2060 |SNAP RING 2
18| 13033-2003 |NEEDLE BEARING 1
19| 13183-2080 |PLATE 1
20| 49089-2415 |SHROUD 1
21| 59066-2408-9B |HOUSING 1
22| 92009-2236 |SCREW 2
23| 92022-2387 |WASHER 2
24| 92200-2008 |WASHER 2
25| 214B0416 |SCREW M4 X 16 4
26| 21050-2194 |FLYWHEEL 1
27| 21130-2056 |PLUG CAP 1
28] 21169-2051 |PLUG CAP SPRING 1
20| 21171-2205 |COIL ASSY, IGNITION 1
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30 26011-2113 |WIRE, LEAD 1
31| 26011-2317 |WIRE, LEAD 1
32 92002-2197 |BOLT, 4X20 2
33| 92070-2072 |PLUG, SPARKNGK BMR4A 1
34 92071-2065 |GROMMET 1
35[ 92071-2115 |GROMMET 1
36[ 92071-2118 |GROMMET 1
37 315B0800 NUT M8 1
38 410B0800 PLAIN WASHER M8 1
39 461F0800 SPRING WASHER M8 1
40 510A3100 KEY 1
44 11009-2513 |GASKET 1
45| 11010-2536 |FILTER ASSY, AIR 1
46| 11011-2312 |CASE, AIR FILTER 1
47] 11012-2075 |CAP, AIR FILTER 1
48| 11013-2081 |ELEMENT 1
49| 13169-2308 |PLATE, AIR FILTER 1
50 13169-2385 |PLATE, AIR CLEANER 1
51| 14037-2112 |SCREEN 1
52| 16146-2184 |COVER-ASSY 1
53| 49070-2473 |MUFFLER 1
54 92004-2121 |STUD 2
55 92009-2324 |SCREW 1
56| 92022-2377 |WASHER 2
57| 92026-2269 |SPACER 1
58| 92151-2118 |BOLT, M4 X 12 2
59 322B0500 NUT 2
60| 14069-2056 |BREATHER 1
61 32052-2157 [BRACKET, TANK 1
62 49019-2111 (FILTER, FUEL 1
63| 51001-2281 |TANK-COMP, FUEL 1
64| 51048-2078 |CAP ASSY, TANK 1
65| 92002-2313 [BOLT 1




NIKKARI

ENGINE KAWASAKI TF 22D

NT-26S
66| 92002-2322 |[BOLT 1
67| 92002-2324 [BOLT 2
68| 92022-2182 |WASHER 3
69| 92022-2238 |WASHER 6
70[ 92071-2142 |GROMMET, FUEL TANK 1
71{ 92075-2116 |DAMPER 6
72 92143-2159 [COLLAR 3
73[ 92170-2080 |[CLAMP, FUEL FILTER 2
74 92191-2013 [TUBE 1
75| 92191-2014 |TUBE, 3x6x250 1
76[ 92191-2076 [TUBE, 12X13X130 1
77( 56070-2020 [WARNING LABEL 1
78] 56080-2173 [LABEL, BRAND 1




KAWASAKI TF 22D CARBURATEUR
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CARBURATOR TF 22D

NT-26S
Ref N° PART N° PART NAME QTY
1| 11009-2757 [GASKET 1
2| 11009-2795 |GASKET 1
3] 11049-2006 |BRACKET 1
4| 11060-2111 |GASKET 1
5[ 11060-2458 |GASKET 1
6] 16055-2051 |LEVER, CONTROL 1
7| 14043-2051 [STRAINER 1
8[ 14090-2017 |COVER, PRIMER PUMP 1
9[ 15003-2734 |CARBURATOR ASSY 1 SET
10| 16030-2078 [VALVE, FLOAT 1
11| 16073-2121 [INSURATOR 1
12| 16160-2089 [BODY 1
13| 16160-2103 [BODY 1
14| 21083-2073 [ARM 1
15| 43028-2054 [DIAPHRAGM 1
16| 43028-2067 [DIAPHRAGM 1
17] 43049-2060 [PACKING 1
18| 49043-2067 [PUMP, PRIMING 1
19| 92009-2249 [SCREW 2
20| 92009-2274 |SCREW 2
21| 92009-2277 |SCREW 2
22| 92009-2336 |SCREW 1
23| 92009-2337 |SCREW 4
24| 92009-2354 |SCREW 1
25| 92015-2145 [NUT 1
26| 92033-2078 |RING, SNAP 1
27| 92043-2094 |PIN 1
28| 92055-2147 |0-RING 1
29| 92063-2345 |JET MAIN 1
30( 92144-2308 |SPRING 1
31| 92200-2074 |WASHER 1
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NIKKARI NT-26S RECOIL STARTER TF 22D

Ref N° PART N° PART NAME QTY
1| 13070-2008 [GUIDE 1
2| 13165-2058 |PAWL 1
3[ 14020-2057 |RETAINER 1
4 32099-2145 |CASE, RECOIL 1
5[ 46075-2010 |HANDLE 1
6] 49088-2329 |RECOIL STARTER ASSY 1 SET
7] 59101-2057 [REEL 1
8| 59106-2080 |ROPE (3,5 X 890) 1
9] 92009-2218 |SCREW 1
10| 92009-2225 [SCREW 4
11| 92081-2274 [SPRING 1
12| 92081-2275 [RETURN SPRING 1
13| 92144-2054 |SPRING, SPIRAL 1




